
PAGE 1

KING BED

ASSEMBLY INSTRUCTIONS



PAGE 2



WOOD DOWEL 8 X 25

22

22

28

10

11

16

2

1

1

12

A

B

C

D

E

F

G

H

I

J

1

2

3

4

5

6

7

8

9

10

11

NO. PARTS QTY NO. DESCRIPTION QTY

2010 X 248 X 45

757 X 96 X 15

2010 X 274 X 15

X X

X X

1564 X 250 X 15

X X

X X

2010 X 70 X 15

1600 X 1000 X 30

1530 X 65 X 20

1 PC

2 PCS

1 PC

1 PC

1 PC

1 PC

1 PC

14 PCS

PAGE 3

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

CB SCREW M3.5 X 16MM

CSK CAP WOOD M6 X 50MM

CAM CAP

CAM BOLT

CAM NUT 15MM

L KEY (M5)

7  LEFT

2010 248 45

757 96 15 2 PCS

L KEY (M4)

CB SCREW M4 X 38MM

JCBB BOLT M8 X 50MM

8  RIGHT

10

5

6

3

9

1

11 x14

2

2

4

4

1 PC

1 PC

100 50 50

100 50 50

K

TAD BRACKET 01

2

18

2

L

M

STICKER (SMALL)

STICKER (BIG)



STEP 1

STEP 2

WOOD DOWEL 8 X 25 10D

CAM BOLT 22B

PAGE 4

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

1

3

5

1
R VIEW

5

L VIEW

3 R VIEW

3

L VIEW

6
REAR VIEW



STEP 3

STEP 4

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

CAM NUT 15MM

22A

PAGE 5

1
R VIEW

5
L VIEW

3

R VIEW

2

REAR VIEW

4
REAR VIEW

2G

JCBB BOLT M8 X 50MM

2

REAR VIEW

4
REAR VIEW

K  LEFT

7  LEFT

K  RIGHT

8  RIGHT

K

TAD BRACKET 01

2

2M

STICKER (BIG)

G

M

G

M



STEP 5

STEP 6

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

PAGE 6

B

D

A

C

A

CAM CAP 8C

B

D

A

C

A

CAM CAP
8C

1

2

3

1

3

4

4

5

2



STEP 7

STEP 8

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

PAGE 7

B

D

A

C

A

CAM CAP 6C

16F

CB SCREW M3.5 X 16MM

1

3

4

4

5

6

1

3

4

4

5

6

8

7

K

F

K

TAD BRACKET 01

2



STEP 9

STEP 10

THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

PAGE 8

6E
CSK CAP WOOD M6 X 50MM

5E
CSK CAP WOOD M6 X 50MM

CAM CAP
6C

1

3

4

4

5

6

10

E

H

C

5

6

10

9



THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

STEP 11

STEP 12

PAGE 9

12J

CB SCREW M4 X 38MM

11 x14

10

5

6

L

18L

STICKER (SMALL)



THE USE OF POWER TOOLS TO ASSEMBLE THIS PRODUCT WILL INVALIDATE

ANY CLAIM AND MAY DAMAGE THIS PRODUCT MAKING IT UNSAFE.

COMPLETED

PAGE 10


	Model
	Model
	Model
	Model
	Model
	Model
	Model
	Model
	Model
	Model

